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=+ SUb TOR(003) #»+ 13 24,076(K0)
*x+ Condtion of supply : As—Rolied ##~

+ Position — T:Top, M:Middle, B:Botiom
+ Tenslle test — Direction:Transverse, Gauge length:200mm {Rectangular), YP Mtd : 2 {0.2% off-set),5 (0.5% underload), U (Upper yield point), L (Lower vield point)

* Division — P:Product analysis, L:Ladle analysis
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* The plate is fully killed and fine grained steel. Basic oxygen process and Vacuum degassing process were applied.* This Mill Test Certificate is issued in accordance with EN 10204 Type 3.1
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WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ABOVE SPECIFICATION AND THE REQUIREMENTS
Chief Of Qualty Asstrance Team
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